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1. 2] Z A (Client)
71 & (Name) @ (F)ARA2HE
F & (Address) @ 71X AgA] TAT A|SEE 1480 12 (A0dE)
8 # A (Date of Receipt) : 2015, 08. 30.

2. N84 A A2 &% (Use of Report) : IEC 605299 u}£ IP 53 &ola

ey A B FES/EZA/ANES (Test Sample)

| Al ¥  (Description) : AALF-2FAAE7]
#| 23] AL (Manufacturer) : @A QUA=H
5 & & (Model Name) : SMF-R
AxZWZ (Serial Number) : —

7] B} (Remark) : —

4. A8713F (Date of Test) : 2016 09<¥ 09 ~ 2016 09€ 129
5. A1BFA/L5 (Test Standard/Method) : IEC 60529: 2001

6. A1 887 (Testing Environment)
2% (Temperature) : (25.7 £+ 2.0 ) C, &% (Humidity) : ( 60 = 2 ) % R.H.

| 7. A8 A% (Test Results) : A3 (IP67)

Y3 (Note) : 1. °] HANE 25|77} A& e AR el ha Alg B0l o]
(The test results contained apply only to the test sample(s) supplied by the client)
2. 92 42 At 52 flo] BAAMY AR Te A¥E BAE ¥+ gy

(This test report shall not be reproduced in ful] or in parl without appro\val of the KTL in advance.)

o o) |A78A(Tested by) 7]1= A LA (Technical Manager) ) A
21 @ Al W
fifitmation 4 ™ (Name): | s ignature) (4 = (Name): ®¥ld = ‘@frgnatﬁ}:e)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—MRA)
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SMF—-R

175 mm X 233 mm X 67.5 mm

1: #d]

(25.7 £ 2.0) °C
(60 = 2) % R.H.
(100.2 £ 2.0) kPa
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2. N¥E=z4d ¥ 23

=T A} IP AlFEx=A 2 3
2.1 FRAANEEA
- ANEE FHEAL EFA gole] FAAES: 50 mm
« ANEE FHE BE2:A slolo] A 75 mm
o TYRHY FARA ek 2 kg/m?
A1mA S e
S5 ma e 6 |2.2 IAAFEUL s -1y
HEo) 3t RS s ABEY Y&4A: ok 2 660 cm®
» Az ErE: —2.00 kPa(—200 mmH:0)
+ AR Fr] £30% 0.00 LPM
e AES] HEd dv ARG 37 LS 0 W
* AJFAIZE: 8 h
2.3 FFAE=z4
S o B A AR s e A#Ee] 49 1000 m
253 T = EEe F7 AR A 52 AAHE 59 767 m
N8 Gee 7 e S Aol EEA(5.0 K oJu): 2.0 K 3
Fi 2o A%
ST
HE == 2.4 A Y&
= Al&EAlZE 30 min
3. Al Av) BE=
AREn] v A = 3 A 2 ° g ICP ¥& ¥AADA | zA7R
2o TESTO Testo 622 |ICP20140892| 2016. 05. 10 KTL
H o] 24 2] 37 MITUTOYO CD—20APX [ICP20160207| 2016. 05. 19 KTL
EEEEF
3 DWYER RMA-13-SSV |ICP20150336| 2016. 05. 11 KTL
(AFEFAFE)
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